
i '.,\ Ltt \','.I!".. l 

Rd~C.11/Ei'.-' r C.i11tlR 1/ ~~\;Q 
Aquif1'::r P:·0r--~~h.Jn Srr:fion 

NOV 1A, 2011 
The University of North Carolina at Chapel Hill 
Department of Environment, Health & Safety 
l 120 Estes Drive Ext., CB# 1650 

111 \l ! I I ,-, ' \l l ! \ 
Chapel Hill, __ North Carolina27599.'.1650_ . 

November 11, 2011 

Mr. Nathaniel D. Thornburg 
North Carolina Department of Environment and Natural Resources 
Division of Water Quality 
Aquifer Protection Section 
Land Application Unit 
1636 Mail Service Center 
Raleigh, NC 27699-1636 

RE: Application No. WQ0023896 UNC-CH Bingham Facility 
Additional Information Submittal #1 
UNC-CH Bingham Facility 
Wastewater Irrigation System 
[...]
3. Explanation ofhow wastewater flow was determined (15A NCAC 02T .0114(c)): This is the permitted flow for the existing 

domestic wastewater treatment and disposal system. 

Peo le 15 35 525 250 180 40 7 

Dishwasher 1 375 375 200 50 40 7 

Laundry Washer 2 500 1000 200 50 40 7 

Ca eWasher 1 140 140 20 20 10 7 

WetLab 2 200 400 200 50 40 7 

Softener Brine 2 80 160 25 30 50 7 

Boiler Blow-down 2 25 50 50 40 50 7 

Calculated Com osite 2,650 187 73 39 7 

Desi 3,556 250 200 40 7 

BOD - Biochemical Oxygen Demand, TSS -Total Suspended Solids, TKN -Total Kjeldahl Nitrogen, TP - Total Phosphorus 

4. Nature of wastewater: [8] 100% Domestic Waste (residential, commercial, etc) 

0 100% Industrial 

0 Combination oflndustrial and Domestic Waste: __% Domestic __% Industrial 

0 Municipal waste (town, city, etc.) 
4 Is there a Pretreatment Program in effect? 0 Yes or O No 

FORM: WWIS 12-06 Page7 



5. Wastewater characteristics See 15A NCAC 02T .0505 b : 

Parameter 

Biochemical Oxygen Demand (BOD5) 

Total Suspended Solids (TSS) 

Ammonia Nitrogen (NH,-N) 

Nitrate Nitrogen (NO3-N) 

Nitrite Nitrogen (NO,-N) 

Total Nitrogen 

Total Phosphorus 

Total Kjeldhal Nitrogen 
Or N+NH3 

Fecal Coliforms 

Estimated Influent Concentration 

250 mg/I 

200 mg/I 

25 mgll 

0mgll 

0mgll 

40 mgll 

7mgll 

Designed Effluent Concentration 
month! aver e 

10 mg/I 

l0mgll 

15 mg/I 

10 mg/I 

0mg/1 

25 mg/I 

5 mg/I 

15 mgll 

200 per I 00 ml 

GENERAL PROJECT INFORMATION: 

l. Brief project description: The UNC Bingham Facility is an animal research facility that has historically housed canines for 

use in medical research as well as other large & small animals that were occasionally held at the Facility for a limited time. 

Currently, the Bingham Facility is being re-purposed as a dry-bedding animal holding facility and will initially house caged 

rodents. However, larger animals may also be housed at the facility under the condition that all liquid and solid waste will 

be captured via disposable dry bedding such that none of the animal waste will be discharged to the on-site sewer system. 

With the re-purposing ofthe facility as a dry bedding animal holding facility, the primary sources of wastewater generated 

at the re-purposed facility will be from personnel working at the facility. Other sources include wash water from a new 

animal cage washer, holding room washdown water, wet lab sinks, spent brine from small softener systems, and small 

amounts of boiler blow-down water. 

2. This modification includes the following wastewater system improvements: 

a. Gravity sewer collection system improvements to deliver raw wastewater generated from all three existing buildings 

to the existing 8,000 gallon domestic wastewater septic tank. The effluent from the septic tank will be pumped via 

the existing pump station to the existing 3,556 GPO AdvanTex domestic wastewater treatment facility. 

b. Refurbish the existing AdvanTex domestic wastewater treatment facility to provide secondary treatment in 

accordance with 15A NCAC 02T .0500 rules and regulations for wastewater irrigation systems. The existing 

ultraviolet disinfection system will be removed aud replaced with a chlorine contact tank and chlorine chemical feed 

system to meet disinfection requirements. 

c. A new secondary effluent pump station will be constructed to pump effluent from the treatment fucility to the wet 

weather storage basin via the existing 3 inch PVC forcemain. 

d. The existing "animal" wastewater treatment system effluent upset storage basin, located adjacent to the AdvanTex 

facility, will be refurbished as au emergency 125,000 gallon effluent storage basin which cau be used as 

supplemental wet weather storage. The effluent storage lagoon will be interconnected with the proposed secondary 

effluent pump station to pump effluent from the basin to the wet weather storage basin. 

FORM: WWIS 12-06 Page 8 



e. The existing 1.6 MG wet weather storage basin will be reconstructed to repair the structurally unstable earthen 

embankments and reconfigured for a wet weather storage capacity of 1.12 million gallons. The basin will be 

constructed with a cement stabilized compacted clay liner to replace the existing damaged synthetic liner. 

f. The existing irrigation pump station will be refurbished with new irrigation pumps. piping. valves. and electrical 

equipment to pump to the new spray irrigation system. 

g. Construct a new low-rate secondary effluent spray irrigation system consisting of four (4) separate spray irrigation 

zones with a total ofapproximately 5.72 acres of irrigation area. The spray irrigation system will be designed for 

dispersal of 3,556 GPO of secondary effluent. 

3. In accordance with 15A NCAC 02T .0506, provide the minimum distance in feet from the facility's irrigation system and 

treatment/stora e units to each arameter distances eater than 500 feet ma be marked NIA): 

Setback Parameter 

Any habitable residence or place ofassembly under separate ownership or not 
to be maintained as art of the ro · ect site 
Any habitable residence or place ofassembly owned by the perrnittee to be 
maintained as art of the ro · ect site 

Any private or public water supply source 

Surface waters (streams - intermittent and perennial, perennial waterbodies, 
and wetlands) 
Groundwater lowering ditches { where the bottom of the ditch intersects the 
SHWT) 

Subsurface groundwater lowering drainage systems 

Surface water diversions (ephemeral streams, waterways, ditches) 

Any well with exception of monitoring wells 

Any property line 

Top of slope ofembankments or cuts oftwo feet or more in vertical height 

Any water line from a disposal system 

Any swimming pool 

Public right of way 

Nitrification field 

Any building foundation or basement 

Impounded public water supplies 

Public shallow groundwater supply {less than 50 feet deep) 

Irrigation System 

406' 

201' 

250' 

NIA 

NIA 

100' 

250' 

150' 

NIA 

160' 

NIA 

150' 

NIA 

120' 

NIA 

NIA 

Treatment/Storage 
Units 

320' 

FORM: WWIS 12-06 Page9 



✓ Does the Applicant intend on complying with 15A NCAC 02T .0506(c)? D Yes or~ No 

Ifyes, complete the following table: 

Parameter 

Biochemical Oxygen Demand 
(BOD, 

Estimated Influent 
Concentration 

mg/I 

Designed Effluent 
Concentration 

month! 

mg/I 

Designed Effluent 
Concentration 
dail maximum 

mg/I 

Total Suspended Solids (TSS) mg/I mg/I mg/I 

Ammonia Nitrogen (NH3-N) mg/I mg/I mg/I 

Nitrate Nitrogen (NO3-N) 

Fecal Coliforms 

Tnrbidity 

✓ Ifany setback is not met, how will the project provide equal or better protection ofthe Waters ofthe State with no 

increased potential for health concerns or nuisance conditions? __ 

4. The treatment and disposal facilities must be secnred to prevent unauthorized en(ry. Details and notations of restricted 

access measnres shall be shown on submitted plans and specifications. Briefly describe the measnres being taken in 

accordance with 15A NCAC 02T .0505(q): The system is secnred by perimeter fencing with locked access gate. 

5. What is the 100-year flood elevation? NIA. Sonrce 

✓ Are any treatment units or wetted areas located within the 100-year flood plain? D Yes or ~ No 

Ifyes, briefly describe which treatment units and/or irrigation areas are affected: __, and the measures being taken to 

protect them against flooding: __ 

Ifyes, does the Applicant have documentation of compliance with §143 Article 21 Part 6? D Yes or D No 

6. Method to provide system reliability per 15A NCAC 02T .0505(1) (See Instruction R): The existing treatment system's 

standby power generator and automatic transfer switch is adequate to provide emergency power to the wastewater 

treatment and disposal system. 

7. What is the specified method ofdisinfection? Chlorination using liquid sodium hypochlorite 

✓ If chlorine, specify detention time provided: 50 minutes (30 minutes minimum required). Please indicate in what part of 

the wastewater system chlorine contact time occnrs (i.e. chlorine contact chamber): Chlorine Contact Chamber 

✓ Ifultraviolet (UV), specify the number of banks: __, total lamps: __ and maximum capacity: __ gpm. 

8. How many days ofresiduals storage are provided (15A NCAC 02T .0505(0))? No residuals storage is required for the 

proposed AdvanTex system. The septic tank will require pumping every 3 to 5 years to remove solids. 

FORM: WWIS 12-06 Page 10 



V. DESIGN INFORMATION FOR NEW OR MODIFIED PORTIONS OF THE WASTEWATER TREATMENT FACILITY 

I. Type of treatment system (fixed film, suspended growth, etc): Refurbish existing AdvanTex filter system. 

2. Provide the number aod dimensions ofeach treatment unit, aod provide their location in the specifications aod plaos. If ao 

item is not applicable, do not fill in the requested information: 

a. PRELIMINARY TREATMENT (i.e., physical operations such as large solids screening and equalization to remove 
problem characteristics such as abrasive grit and clogging rags, as well as to dampen high flows): 

Treatment Unit Number 
of Units 

Manufacturer 
or Material 

Dimensions (ft) 
/ Spacings (in) 

Volume 
/i,allons) 

Plan Sheet 
Number 

Specification 
Page Number 

Select 

Select 

Select 

Select 

b. PRIMARY TREATMENT (i.e., physical operations such as fine screening aod sedimentation to remove floating aod 
settable solids): 

Treatment Unit 
Number 
of Units 

Manufacturer 
or Material 

Dimensions (ft) 
/ Spacings 

(mm) 

Volume 
(gallons) 

Plan Sheet 
Number 

Specification 
Page Number 

Existing Primary 
Settling Chamber 

(Septic Tank) 
one 

Existing-
Unknown 

10' x 20' 8,000 C04,C09 11100 

Septic Taok 
Effluent Lift Station 

one 
Existing 

Unknown 
6' ID x I0'deep 2,100 CO4,CO9 I ll00 

c. SECONDARY I TERTIARY TREATMENT (i.e., biological aod chemical processes to remove organics and nutrients) 

Treatment Unit Number 
of Units 

Manufacturer 
or Material 

Dimensions (ft) 
Volume 
(gallons) 

Plan Sheet 
Number 

Specification 
Page 

Number 
Textile Fabric 

Packed Bed Filter two 
Orenco 

AdvanTex 
7' X }5'x 4' 

deep 3,150 ea CO4,CO9 II 100 

Packed Bed 
Recirculation Blend 

Pump Station 
one 

Orenco 
AdvanTex 

7' X 12' X 6' 
deep 

4,000 CO4,CO9 11100 

Select 

Select 

Select 

Select 

Select 

Select 

FORM: WWIS 12-06 Page II 



d. DISINFECTION 

Treatment Unit Number of 
Units 

Manufacturer 
or Material 

Dimensions (ft) 
Volnme 
("allons) 

Plan Sheet 
Number 

Specification 
Pa2eNumber 

Chlorine Contact 
Tank I 

Pre-Cast 
Concrete Tank 
w/ Baille Walls 

6'x4'x4' 525 gallons MO! 03420 

Double Wall 
Containment 

Chemical Storage 
Tank 

I 
High Density 
Cross linked 

Polyethylene 

3' (j) X 2.5' 
Overall Height 

55 gallons MO! 11232 

Select 

e. RESIDUAL TREATMENT 

Treatment Unit 
Number 
of Units 

Manufacturer 
or Material 

Dimensions (ft) 
Volume 
, .. anons) 

Plan Sheet 
Number 

Specification 
Pa2eNumber 

Select 

. 

Select 

Select 

f. PUMPS 

Location Number 
of Pumus 

Purpose 
Manufacturer 

/TvPe 
Capacitv Plan Sheet 

Number 
Spec. Page 
NumberGPM TOH 

Chemical 
Feed Area 2 

Sodium 
Hypochlorite 

Chemical 
Metering 
Pumus 

Positive 
Displacement 

Peristaltic 
7.1 GPH 100 psi MO! 11232 

Effiuent 
Pump 

Station 

Spray 
Irrigation 

Pump 
Station 

2 

Effiuent 
Transfer from 

Treatment 
Area to Wet 

Weather 
Storage Basin 

Non-Clog 
Submersible 
Wastewater 

Pumps 

80GPM 
52 ft. 
TDH 

M02 11310 

2 
Spray 

Irrigation 
System Pumps 

Submersible 
Well Pumps 

Zone 1: 155 GPM 
Zone 2: 158 GPM 
Zone 3: 155 GPM 
Zone4: 108GPM 

104 ft. 
104 ft. 
104 ft. 
104 ft. 

M03 11315 

g. BLOWERS 

No.of Manufacturer/ Capacity Plan Sheet SpecificationLocation Units Served 
Blowers Tvne (CFM) Number Pa2eNumber . 

FORM: WWIS 12-06 Page 12 



h. MIXERS 

Location 
No.of 
Mixers -

Units Served 
Manufacturer/ 

Type 
Power 
(hn) 

Plan Sheet 
Number 

Specification 
Pa!!e Number 

i. RECORDING DEVICES & RELIABILITY 

Device Number 
of Units -

Maximum 
Canacitv 

Manufacturer Location Plan Sheet 
Number 

Specification 
Pa2e Nnmber 

Existing Effluent 
Flow Meter 

(Parshall Flume) 
one 6,000 gpd 

Existing 
Unknown 

Follows 
chlorine 

contact tank 
C09 11100 

Select 

Select 

Select 

Select 

FORM: WWIS 12-06 Page 13 



VI. DESIGN INFORMATION FOR STORAGE IMPOUNDMENTS 

I. Provide the number of earthen impoundments in the system: 2 

2. Are any impoundments designed to receive adjacent surface runoff? D Yes or [g) No 

IfYes, please specify which impoundment: __ and the drainage area: __ ft2• 

3. Are impoundment(s) designed to include a discharge point (pipe, emergency spillway, etc)? 0 Yes or [g) No 

4. Provide the design measures proposed for impoundment liner protection from wind driven wave action: Basins are proposed 

to be refurbished by removing existing plastic liners, reconstructing embankments, re-grading side slopes, and installing 

compacted cement stabilized clay liners. The cement stabilized soil layer consists of a ratio of4% cement to soil and is 

placed over the compacted clay liner. 

5. Provide the location ofeach design element in the specifications and engineering plans for each storage unit: 

Storage Impoundment: 
Effluent Storage Lagoon 

Plan Sheet 
Number 

Specification 
Pai,e Number 

Liner material (15A NCAC 02T .0505(e) and (f))? 
0 Synthetic [g) Clav 

Cl! 022100 Concrete O Steel -75 ft X I 29 ft 

Liner installation and testing requirements ClO, Cl 1- 02210 

Inside berm surface dimensions (L x W x H) CJ0 -

Bottom dimensions (L x W) 48 ft 14 ft Cl0 -

Embankment side slope 3: 1 Cll -
Mean seasonal high water table depth * > 6 ft. BLS - . 

Finished grade elevation 485 ft ClO -

Depth from bottom to top ofembankment 9 ft Cl0 & Cl 1 -

Total volume - ft' 207,267 gallons ClO ADV-I 

Design freeboard 2 ft ClO & Cl I -
Depth of minimum liquid level ( above permanent 
liquid level) 0 ft Cll -
Effective volume provided ** - ft' 125, 724 gallons ClO -

Effective storage time provided 35 days C!0 

* NOTE: The !mer shall be protected from impacts of the seasonal high water table as necessary. 
** NOTE: The storage volume should be calculated between the top ofany permanent liquid level (as indicated by outlet 

pipe) and maximum allowable liquid level in the impoundment. 

FORM: WWIS 12-06 Page 14 



Storage Impoundment: Plan Sheet Specification 
Wet Weather Stora e Basin Number Pa e Number 

Liner material (!SA NCAC 02T .0505(e) and (f))? Cl2 02210 

02210Liner installation and testing requirements Cl2 

Cl2Inside berm surface dimeosions (L x W x H) 

Bottom dimensions (L x W) Cl2 

C12Embankment side slope 3: I 

Mean seasonal high water table depth * >6ft. BLS 

Finished grade elevation 495 ft C!2 

12.5 ft C12Depth from bottom to top ofembankment 

Cl2 ADV-ITotal volume - ft' 1,471,050 gallons 

Design freeboard 2 ft Cl2 

Depth of minimum liquid level (above permanent 
0 ft C12Ii uid level 

Effective volume provided ** - ft' 1,122,440 gallons C12 

C12Effective storage time provided 315 days 

NOTE: The liner shall be protected from impacts of the seasonal high water table as necessary.* 
** NOTE: The storage volume should be calculated between the top of any permanent liquid level (as indicated by outlet 

pipe) and maximum allowable liquid level in the impoundment. 

FORM: WWIS 12-06 Page 15 



VII. DESIGN INFORMATION FOR IRRIGATION SYSTEM 

I. The irrigation system is: ~ Spray D Drip 

2. Disposal system is: D existing ~ proposed. 

3. If applicable, provide the location of each design element in the specifications and engineering plans: 

Irrigation Pump Tank 

Internal dimensions (L x W x H or <p x H) 

Total volume 

Dosing volume 

Audible & visual alarms 

200 ft3 

ft' 

4 ft (fl 16.5 ft 

1,495 gallons 

gallons 

Plan Sheet 
Number 

M03 

Cl2&M03 

E04&E07 

Specification 
Pa eNumber 

11950 

Equipment to prevent irrigation during rain events E04&E07 11950 

4. List any equipment (note sheet number of the plans or page number in the specifications) not specifically mentioned above 